

# CERTIFICATE

## of Conformity


**Registration No.:** AK 50652431 0001  
**Report No.:** 17709129 001  
**Holder:** Jiangsu Safety Group Co.,Ltd.  
No.151,Furong 3rd Road, Xishan Economic  
Development Zone, Xishan District,  
Wuxi,  
214191 Jiangsu  
P.R. China  
**Product:** Steel wire ropes  
(Stranded ropes for lifts)

### Type designation listed on the next page

The certificate of conformity refers to the above-mentioned product. This is to certify that the specimen is in conformity with the assessment requirement mentioned on the next page. This certificate does not imply assessment of the production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

**Date:** 2024-10-31

### Certification Body

  
\_\_\_\_\_  
Xiao Ling



**TÜV Rheinland LGA Products GmbH - Tillystraße 2 - 90431 Nürnberg**

# CERTIFICATE

## of Conformity

**Registration No.:** AK 50652431 0001

**Product:** Steel wire ropes  
(Stranded ropes for lifts)

**Tested according to:** EN 12385-5:2021  
EN 81-50:2020  
EN 81-20:2020

**Identification:** Type Designation  
8×19W-IWRC-6.5mm, 8×19W-IWRC-8mm  
Sample No.: W240173, W240612  
Remark:  
1. Refer to test report 17709129 001 for details.  
2. The product complies with EN 12385-5:2021,  
EN 81-20:2020 (cl. 5.5.1.2 and cl. 5.6.2.2.1.3)  
and EN 81-50:2020 (cl. 5.12.1)



**TÜV Rheinland LGA Products GmbH - Tillystraße 2 - 90431 Nürnberg**